

TAYWOOD ENGINEERING LIMITED
CONSULTANTS IN MATERIALS TECHNOLOGY

May 12.2001

Coefficient of Friction test was performed in accordance with ASTM standards.

ASTM Test Results:

Coefficient of Friction:				
(ASTM D 1894 93) Dry	Static	0.91	Dynamic	0.89
(ASTM D 189493) Wet	Static	1.29	Dynamic	1.18



This Laboratory is accredited by the National
Association of Testing Authorities.
The work reported herein has been
performed in accordance with all terms
of accreditation.

Handwritten signature or initials

